SPORTON LAB.

FCC RF Test Report

Report No. : FG522406A

LTE Band 25/ 20MHz
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Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 1,000 GHz 1.000 MHz 944.98001 MHz -53.72 dBm —-40.72 dB 30,000 MHz 1,000 GHz 1.000 MHz 895.53473 MHz -53.53 dBm -40.53 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.83340 GHz -52.12 dBm -39.12 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.83559 GHz -54.25 dBm -41.25 dB
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3.000 GHz 2.000 GHz 1.000 MHz 3.70218 GHz -47.21 dBm -34.21dB 3.000 GHz 9.000 GHz 1.000 MHz 3.7421% GHz -46.82 dBm -33.82 db
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30,000 MHz 1,000 GHz 1,000 MHz 997,33383 MHz -53,80 dBm -40.80 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.73778 GHz -54.37 dBm -41.37 d8
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3.000 GHz 9.000 GHz 1.000 MHz 3.79218 GHz -46.57 dBm -33.57 dB
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saronas. FCC RF Test Report

Report No. : FG522406A

Frequency Stability

Test Conditions LTE Band 25 (QPSK) / Middle Channel Limit
BW 1.4MHz Note 2.
Voltage
Temperature (°C) Frequency Offset (Af)
(Volt) Result
(Hz)
50 Normal Voltage 2.3
40 Normal Voltage 1.6
30 Normal Voltage 1.8
20(Ref.) Normal Voltage -1.3
10 Normal Voltage 1.5
0 Normal Voltage -1.7
PASS
-10 Normal Voltage 1.4
-20 Normal Voltage 2.7
-30 Normal Voltage 2.4
20 Maximum Voltage 21
20 Normal Voltage -1.3
20 Minimum Voltage 25
Note:
1. Normal Voltage = 12 V.; Minimum Voltage= 9 V.; Maximum Voltage = 43 V.
2.  The frequency fundamental emissions stay within the authorized frequency block.
[MAX(AT)| = 2.7Hz
Frequency Stability Frequency (MHz) Limit Line Result
fL — IMAX(AT)] 1850.146147 > 1850 MHz
PASS
fu + [MAX(AT)| 1914.848253 < 1915 MHz
Sporton International Inc. (Kunshan) Page Number : A39 of A88
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LTE Band 26

Peak-to-Average Ratio

Mode

LTE Band 26 / 15MHz

Mod. QPSK 16QAM

RB Size Full RB Full RB
Middle CH 5.01 6.00

64QAM

Full RB

Limit: 13dB
Result
PASS

LTE Band 26 / 15MHz / QPSK LTE Band 26 / 15MHz / 16QAM
Middle Channel / Full RB Middle Channel / Full RB
Ref Level 30.00 cBm  Offset 14,00 b Ref Level 30.00 cBm  Offset 14,00 b
lo_att 0 dB__AQT 2ms @ RBW 20 MHz lo_att 0 dB__AQT 2ms @ RBW 20 MHz
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F 836.5 MHz Mean Pwr + 20.00 di F 836.5 MHz Mean Pwr + 20.00 db
C y G Distribution Function Samples: 130000 C y C Distribution Function Samples: 130000
Mean | poak | crest | 10% | 19 | 0a% | p.o1% | Mean | poak | crest__ | 0% | 195 | 0a% | o019 |
Trace 1 | 2032 bm 25,67 dbm 5.55 dB 2.49 dB 4.29 dB 5.01 dB 5.39 dB Trace 1 | 19,31 cbm 26,17 dbm 5.5 dB 3.04 dB 5.01d8 5.00 dB 5.43 dB
L — L — —
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26dB Bandwidth

Mode LTE Band 26 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH 1.28 | 1.27 | 3.00 | 3.00 | 498 | 496 | 9.73 | 9.67 | 14.42 | 14.27 - -
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s=aranas. FCC RF Test Report Report No. : FG522406A

LTE Band 26

Middle Channel / 1.4MHz / QPSK Middle Channel / 1.4MHz / 16QAM

3 pectrum 2
Ref Level 30.00 cbm  Offset 14,00 db = RBW 30 khz RefLavel 30.00 dbm  Offset 14.00 b = RBW 30 khz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT 632 ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.39 dBm) ™M1[1] 1
836.65380 MHz 836.64
= v 26.00 dB)| @ Ty ndB 26.00 dB|
10 d ',-\, VS A S 1.283900000 MHz| 10 4 A ATA A e, g&r\f-u\,\,_\‘ 1.269900000 MHz
Qfactor % 651.6 Qfactor | 658.8
od 5 0 d
/
T
-10 df -10 d ¥
A\ 4
20 d r 20 d
A purnomd Nad " P \,
) . o
30 . =30 e
= [N =/ oA
40 df 40 de
50 d 50 d
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CF B36.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 835.6538 MHz 14,39 dam nd8 down 1.2839 MHz ML 536.64B3 MHz 14.52 dam nd8 down 1.2699 MHz
TL 1 835.8566 MHz -11.63 dam nd8 26.00 dB TL L B35.579 MHz -11.60 dam n 26.00 dB
T2 1 837.1406 MHz -11.80 d8m Q factor 651.6 T2 1 B37.149 MHz -11.36 d8m Q factor 658.8
L U J wa L JU J L]

Date: 31.MAR2025 16.31:32 DCate: 31.MAR 2025 163414

Middle Channel / 3MHz / QPSK Middle Channel / 3MHz / 16QAM

ectrum pectrum 2
Ref Level 30.00 Gbm  Offset 14.00 db & RBW 100 kHz RefLavel 30.00 dbm  Offset 14.00 db e RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] ™M1[1] 15.07 dBm)
837. 837.29720 MHz
1
= N ndB 26.00 dB @ noe "y 26.00 dB
g v [ "By 3.003000000 MHz 0d o™ el V4 e B ™y 2.997000000 MHZ|
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CF B36.5 MHz 1001 pts Span 6.0 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 837.513 MHz 15.90 dBm nd@ down 3.003 MHz M1 1 B837.2972 MHz 15.07 dBm nd@ down 2,997 MHZ
TL 1 834.9895 MHz -9.54 dBm ndd 26.00 dB TL L 835.0255 MHz -10.76 dBm nd8 26.00 dB
T2 1 837.9925 MHz -10.29 dém Q factor 278.9 T2 1 B83B.0225 MHz -11.32 d8m Q factor 279.4
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Date: 31.MAR 2025 16.47-20 DCate: 31.MAR.2025 16:48.03

Middle Channel / 5MHz / QPSK Middle Channel / 5MHz / 16QAM

Spectrum Spectrum
Ref Level 30.00 dém  Offset 14.00 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 14.00 db & RBW 100 kHz
j= Att 30de  SWT 37.8 ps @ VBW 300 kHz  Mode Auto FFT b Att 30 dB SWT 37.0ps @ VBW 300 kHz Mode aAuto FFT
SGL Count 1007100 SGL Count 100/100
@ 1Pk Max [@1Pk Max
™M1[1] 14.70 dBm) ™M1[1] 13.46 dBm)|
20 ndg 26.00 dB| 20 26.00 dg|
10d o] e W) AVAAVAN P VR, -0 AN LA 4.975000000 MHz 104 . ) P 4.955000000 MHZ|
j Q factor 167.9 f - 168.9)
o d 4 0 d L |
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]
20 df / 20 di Y
" N p=d |
:35 WA Y, . i A \
-40 df -40 di
-50 df -50 di
-60 df -60 df
CF 836.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts $pan 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 835.481 MHz 14.70 dBm ndB down 4.975 MHz2 M1 B36.96 MHz 13.46 dBm ndB down 4,955 MHz
TL 1 834.002 MHz -10.88 dBm ndg 26.00 dB TL 1 £34.012 MHz -12.87 dBém 26.00 d&
T2 1 838.978 MHz -11.43 dBm Qq factor 167.9 T2 1 B3B.968 MHz -12.44 dBm 168.9
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Report No. : FG522406A

LTE Band 26

pectrum t"? um l"%‘
Ref Level 30.00 Gbm  Offset 14,00 db & RBW 300 kHz RefLevel 20,00 dBm  Offset 14,00 db @ RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.04 dBm) ™M1[1] 14.18 dBm)
. 836.9000 MHz 894.1020 MHz
= N ndg 26.00 dB @ T ndB 26.00 dB
w0 [ g .."\-u\ 0.730000000 MHZ 104 ~ I P BTN 9.670000000 MHZ|
7 Q factor \ 86.0) 7 Q factor “‘\ 86.3
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CF B36.5 MHz 1001 pts Span 20.0 MHz CF 836.5 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 £36.9 MHz 16.04 dBm ndB_down 9.73 MHz ML 34,102 MHz 14.18 dBm ndB_down 9,67 MHZ
TL 1 831.585 MHz -9.63 dBm ndd 26.00 dB T1 L B31.665 MHz -11.96 dBm nd8 26.00 dB
T2 1 841.315 MHz -9.82 dBm Q factor 86.0 T2 1 B41.335 MHz -11.98 dém Q factor 86.3
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Spectrum t"? pectrum l"%‘
Ref Level 30.00 Gbm  Offset 14.00 db & RBW 300 kHz RefLevel 20.00 dBm  Offset 14,00 db @ RBW 300 kHz
o Att 30de SWT  25.3ps @ VBW 1MHz  Mode auto FFT o Att 30dE SWT  25.3ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.52 dBm) ™M1[1] 13.67 dBm)
840.0360 MHZ 897.5790 MHz
20 a1 20 -
nety 26.00 dB T ndB 26.00 dB
g P, S F-Ba \.,,\,\.,\,“I 14.416000000 wa 104 e AL { {'\ B%‘"Y‘"'V - 14.266000000 MHZ
7 Q factor \ 58.9) | Q factd? \ 58.7
od Y 0 d
- b {
10 d \ -10 di -
| /
20 d f L 20 d
el b e, iy
-30 dbm A0.9Rmz 7
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50 d -50 di
&nd 60 d
CF B36.5 MHz 1001 pts Span 90.0 MHz CF 836.5 MHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 840.036 MHz 14.52 dBm nd@ down 14.416 MH2 M1 1 B37.579 MHz 13.67 dBm nd@ down 14,266 MHZ
TL 1 829.337 MHz -11.12 dém ndd 26.00 dB T1 L £20.307 MHz -11.77 dém nd8 26.00 dB
T2 1 843.753 MHz -11.59 dam Q factor 58.3 T2 1 B43.573 MHz -13.36 d8m Q factor 58.7
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Occupied Bandwidth

Mode LTE Band 26 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH 1.09 1.10 2.72 2.72 450 | 4.50 8.97 9.03 | 13.40 | 13.37 - -
Mode LTE Band 26 : 99%0BW(MHz)
BW 15MHz(CH26790)
Mod. QPSK 16QAM
Middle CH 13.43 13.34
Sporton International Inc. (Kunshan) Page Number : Ad4 of AB8
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Report No. : FG522406A

LTE Band 26

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4AMHz / 16QAM

L I ]

Date: 31.MAR.2025 16.31:18

pectrum 3 pectrum 2
Ref Level 30.00 cbm  Offset 14,00 db = RBW 30 khz RefLavel 30.00 dbm  Offset 14.00 b = RBW 30 khz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT 632 ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1 5.41 dBm)| ™M1[1] 13.08 dBm)
- 836.57270 MHz - 836.41890 MHZ,
1090909091 MHz T Occ B 1099300699 MHz,
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40 df -40 di
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-6 df -60 di
CF B836.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 835.5727 MHz 15.41 dam ML L 35,4160 MHz 13.88 dam
T 1 835.95455 MHz 8.23 dBm Oce Bw 1.090305051 MHz TL L 835.95455 MHz 6.68 dBm Oce Bw 1.099300699 MHz
T2 1 837.04545 MHz 6.54 dam T2 1 837.05365 MHz 4,38 dam

L U

DCate: 31.MAR 2025 16:3206

Middle Channel / 3MHz /

QPSK

Middle Channel /

3MHz / 16QAM

L I ]

Date: 31.MAR 2025 16:58:35

rum = pectrum =
Ref Level 30.00 cbm  Offset 14,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 14.00 db e RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 5.40 dBm)| ™M1[1 15.99 dBm)
835.60690 MHz 837.30920 MHZ,
= o 2.721278721 MHz @ 2.715284715 MHZ
i~ T
10d ' 104 i
/ f
a 7 o 7 T
-tod . Z10d fr‘ \
\
204 / 20d L
Y (W v LY P e T
-30 = 30 3
I ¥y
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 6.0 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 835.6060 MHZ 15.40 dam ML 37,3002 MHz 15.39 dam
T 1 835.13936 MHz 9.60 dBm Oce Bw 2.721278721 MHz TL L 835.13936 MHz 9.50 dBm Oce Bw 2.7152B4715 MHz
T2 1 837.86064 MHz 9.47 dom T2 1 837.85465 MHz 9.08 dam
L U J wa L JU J ..
Date’ 31 MAR 2025 16:45:08 Date: 31 MAR.2025 16.47.48
)
v
Ref Level 30.00 GBm  Offset 14,00 OB & RBW 100 kHz RefLevel 30.00 dbm  Offset 14.00 db @ RBW 100 khz
jo ALt 30d8 8SWT 37.9 ps @ VBW 300 kHz Mode Auto FFT b ALt 30 de SWT 37.0 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
14.09 dBm) ™M1[1] 13.59 dBm)
- 837.60900 MHz - _ 836.26000 MHZ,
B 4.495504496 MHz Occ B 4.495504496 MHZ
- ’l- LN, e I 104 Ll Aren | ) e
/ \
od | 0 di 4 1
/ 4 / 4
/ \ i / 4
-10d / ) -10 7
204 . 20d - \
~ ol h! A
A N \ N W o
S e T s
40 df -40 di
50 df 50 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 837.508 MHz 14,09 dBm ML £36.26 MHz 13.59 dam
T 1 834.25225 MHz 9.1 dBm Oce Bw 4,495504496 MHz TL L 834.25225 MHz 7.70 dm Oce Bw 4.495504496 MHz
T2 1 838.74775 MHz 8.74 dam T2 1 838.74775 MHz 7.86 dam

L U

DCate: 31.MAR.2025 165618
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LTE Band 26

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

Date: 31.MAR 2025 17:10:02

s pectrum &
Ref Level 30.00 cbm  Offset 14,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 14.00 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 17.09 dBm) 14.65 dBm)
- 1 837.9390 MHz - 834.4020 MHz
- xo £.971028971 MHz 9.030969031 MHZ
A VAVAY ate: R - N P e o T2
10d 104 - = -
\ /
/ | | \
o d / | 0 di L
[ | / 1
-tod Z10d / |
T
/ \ 7
204 § = 20d
[~ L
el ™ Tt W, Pragre™ ~
BT S - A =
40 df -40 di
50 df 50 d
60 d -60 di
CF B836.5 MHz 1001 pts Span 20.0 MHz CF 836.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 837,939 MHz 17.09 dam ML 34,402 MHZ 14.65 dam
T1 1 832.0045 MHz 10.69 dBm Oce Bw 5.971028971 MHz T1 L £32.0045 MHz 9.31 dBm Oce Bw 9.030969031 MHz
T2 1 840.9755 MHz 9.87 dam T2 1 8410355 MHz 9.17 dam
L L J L L J

DCate: 31 MAR 2025 171045

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

Date: 31.MAR.2025 17:21:20

oo ) [= e ) &
Ref Level 30.00 cbm  Offset 14,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 14.00 db e RBW 300 khz
o Att 30de SWT  25.3ps @ VBW 1MHz  Mode auto FFT o Att 30dE SWT  25.3ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
14.41 dBm 13.46 dBm)|
837.6190 MHz
= 13.996605397 MHz @ I
LEY) P S N A
o N, W % ou " %, SR B
/ /
o d i L 0 di !
| / 4
10 df - 10 d T
204 \ 20d
i T A A L
4 . v e g \ -
patats = SR
-40 df -40 di
50 df 50 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 40,0 MHz CF 836.5 MHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 837,819 MHz 14,41 dBm ML B32.413 MHz 13.46 dam
T1 1 829.8467 MHz 9.25 dBm Oce Bw 13.396603397 MHz T1 L 820.5167 MHz 7.20 dbm Oce Bw 13.366633367 MHz
T2 1 843.2433 MHz 9.41 dam T2 1 843.1833 MHz 7.81 dam
- — - —
L L J L L J

DCate: 31 MAR 2025 172203

LTE Band 26(CH26790)

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

Date: 31.MAR.2025 18:24:06

Spectrum s pectrum &
Ref Level 30.00 cbm  Offset 14,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 14.00 db e RBW 300 khz
o Att 30de SWT  25.3ps @ VBW 1MHz  Mede Auto FFT o Att 30dE SWT  25.3ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 14.30 dBm) ™M1[1] 13.24 dBm)
- 820.6830 MHz - 829.6040 MHz
E Occ B 13.426579427 MHz 13.996663337 MHz
. P el N et ) . T P T PRV
10 = ¢ 10 e
/ | /
o 7 + 0 ]
-10 df l \ -10 d {
/ | \
20 d - 20 d ; -
7 o I 1y
e e d Ao e Al VatA T
a0 = 30 Fim g =
- T
Naih 0 R
-40 dj -40 di
50 df 50 d
-6 df -60 di
CF 824.0 MHz 1001 pts Span 40,0 MHz CF 824.0 MHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 820.883 MHz 14,30 dam ML L 20,604 MHz 13.24 dam
T1 1 817.2867 MHz 7.21 dBm Oce Bw 13.426573427 MHz T1 L B17.3467 MHz 7.54 dam Oce Bw 13.336663337 MHz
T2 1 830.7133 MHz 9.29 dam T2 1 830.6833 MHz 8.01 dam
L L J L L J
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SPORTON LAB.

FCC RF Test Report

Report No. : FG522406A

Conducted Band Edge

LTE Band 26 / 1.4MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

)

Ref Level 23.00 dBm  Offset 14.00 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 23,00 dém Offset 14.00 db
SGL Count 100/100

Mode Auto Sweep

Date: 31.MAR.2025 16:24.30

@1 AvgPwr (@1 avgPwr
20 dbimitdhack 5 ~ | SPURIMECHBEKABS_ FTy T
Line _§PURIOUS_|INE_ABS PASS ‘, \ Line ”ms INE_ABS, PASS
10 dBm 7 \ 10 dBm ‘ Wl‘
0 dem \ 0 dem J
-10 dem } -10 dBm
| SPURIOUS_LINE_ABS_ l f
-20 dBm 20 de;
WM i
30 dem ‘,‘ \1 . \ -30 df n-U \
-40 dam H w 40 dpm
50 dem — = b \ K’X -
—— T 0 dem - e -
-60 dam -60 dem
-70 dBm -70 dBm
Start B15.0 MHz 3003 pts Stop 826.0 MHz_| || Start 847.0 Mrz 3003 pis Stop 860.0 MFz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
815.000 MHz 823,000 MHz 100,000 kHz 822,88412 MHz -47.74 dBm -34.74 dB 847.000 MHz 849.000 MHz 100.000 kHz 848.77323 MHz 10.87 dem -10.13 de
£23.000 MHz 824,000 MHz 20.000 kHz 823,99950 MHz -23.86 dém -10.86 dB 540,000 MH= 850,000 MH2 50,000 kHz 24900050 MH= 56,40 dBrm 13,40 dB
£824.000 MHz 826,000 MHz 100,000 kHz 824,21678 MHz 19.95 dBm -10.05 dB 50,000 MHz 850.000 MH2 100.000 kHz BE50.09491 MHzZ -48.17 dBm -35.17 dB
—
.
Il re. | TIin &

Date: 31.MAR.2025 16:35.05

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 31.MAR 2025 16:30-44

[ ] o
P um :%:‘ Sp um 7
Ref Level 23.00 dBm  Offset 14,00 dB Mode Auto Sweep Ref Level 23,00 dem  Offset 14.00 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 dbieitFhack 5 RIRECHBEKABS Ty
Line _$PURIOUS INE_ABS PABS Line SPURIDUS _LINE_ABS. PASS
10 dem 2 10 d™ !
ey i
0 dBm f( “ 0 derj I
T |
-10 dam ‘ | -10 dBm :
| SPURIOUS_LINE ABS_ | \
-20 dém J k -20 gBm
-30 dem T ) dBm
-40 dBm f‘?“y‘"’ -40 dBm L
50 dam i 50 dBm \M‘M
e i o I S| —
-0 dem -60 dem
-70 dBm -70 dBm
Start 815.0 MHz 3003 pts Stap 826.0 MHz ||| Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up REW Freguency Power Abs ALimit Rangelow | Rangel | REW | Freguenc | Powerabs | ALimit
815.000 MHz 823.000 MHz 100.000 kHz §22,99600 MHz -41.18 dém -28.19 d& 847.000 MHZ ﬁsﬁ%mz 100.000 kHz aﬁﬁg MAz 12.25 dBm -1?WI
823.000 Mrz | 824,000 Mhz 20.000 kHz 823,35950 MHz -30.38 dém -17.35 d8 849,000 MHz 850000 MHz 20,000 kHz £49,00050 MHz -31.63 dBm -13.63 dB
£24.000 MHz 526000 MHz 100.000 kHz 624.28072 MHz 12.14 dBm -17.86 dB £50.000 MHz 860.000 MHz 100.000 kHz 85001459 MHz -43.30 dBm -30.30 db
.
)i i )
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SPORTON LAB.

FCC RF Test Report

Report No. : FG522406A

LTE Band 26 / 1.4MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

=)

Ref Level 23.00 dBm  Offset 14.00 dB

SGL Count 100/100

Mode Auto Sweep

Ref Level 23,00 dBm
SGL Count 100/100

Offset 14.00 dB Mode Auto Sweep

Date: 31.MAR.2025 16:2517

@1 AvgPwr (@1 avgPwr
20 dehmitdhack 5 | SPURIRRECHDEK BS_ VTS
Line _§PURIOUS_| INE_ABS PAES /’\ Line (Fus INE_ABS, PASS
10 dBm T 10 dBém [ \\
0 dm ll 0 dem T
-10 dBm -10 dBm l
| SPURIOUS_LINE ABS_ \ l
-20 dem \L 20 By lf
-30 dem ( v I{\\ 30d n-‘\ 1
-40 dBm J / m 40 dpm-¥
.50 dam A h ' ‘\. -
. — o [ttor N
-60 dam -60 dem
70 dBm 70 dem
Start 815.0 MHz 3003 pts Stop 826.0 MHz | |[['Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency |__Powerabs | ALimit Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit
815.000 MHz 823.000 MHz 100.000 kHz 922.89211 MHz -48.73 dBm -35.73 d& 547.000 MHz 849.000 MAz 100.000 kHz 848.76523 MHz 18.62 dBm -11.18 dB
523.000 MH2 | B4.000 MHz 20.000 kiz £23,99550 MHz -25.68 dém -12.60 d8 849,000 MHz 850,000 MHz 20,000 kHz 849,01748 MHz -26.03 dBm -13.03 dB
£24.000 MHz 526000 MHz 100.000 kHz 824.26074 MHz 18.07 dBm -11.03 dB 850.000 MHz 860.000 MHz 100.000 kHz 85008452 MHz -48.95 dBm -35.95 db
S
Y
i - M TN W

Date: 31.MAR.2025 16:35:58

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 31. MAR 2025 16:29°52

ﬂé}' Sp um
Ref Level 23.00 dBm  Offset 14.00 dB Mode Auto Sweep Ref Level 23,00 dém  Offset 14.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 fugrwr
20 deiitdhack A | SPURIGHECHEEKABS FTVT
Line _SPURIOUS_|INE_ABS PAES Line _$PURIDUS_LINE_ABS PAES
10 dém ; . 10 Bt 7\‘
0 dBm ’/ ‘\, 0 dﬂn'f
[ ] \
10 dam | -10 dpm ‘
| SPURIOUS_LINE_ABS_ J \
-20 dom ‘ \ 20 o
-30 dgm '; S dBm
-40 dBm "L/W -40 dBm k"‘n
=
50 dBm -50 dem \I\ﬁ"
- et I T
-60 dBm -60 dem
0 dBm 70 dem
Start 815.0 MHz 3003 pts Stop 826.0 MHz Start 847.0 MHz 3003 pts SIE 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit
£15.000 MHz 823,000 MHz 100,000 kHz 822,99600 MHz -41.89 dBm -28.69 d& 847.000 MHz 849,000 MHz 100.000 kHz 547,07203 MHz 11.07 dBm -18.93 dB
822.000 Mz | 824.000 Mz 20.000 ki £23,99550 Mz ~31.45 dom -18.45 08 849.000 MHz  850.000 MHz 20,000 kHz 849,00050 MHz -32.42 dBm -19.42 de
£ TR 526000 MHz 100,000 kHz 225.10789 MHz 10.60 dBm -19.40 dB 850.000 MHz 860.000 MHz 100.000 kHz £50,00500 MHz -43.87 dBm -30.87 dB
Y
) i )

Date: 31 MAR.2025 16:38:42

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : B32UX6004GA

Page Number : A48 of A88
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Report No. : FG522406A

LTE Band 26 / 3MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

=)

Ref Level 30.00 dBm  Offset 14.00 dB

SGL Count 100/100

Mode Auto Sweep

Ref Level 30,00 dém  Offset 14.00 db
SGL Count 100/100

Mode Auto Sweep

Date: 31.MAR.2025 16:40.29

@1 AvgPwr [@1 avoPwr

Limit Fheck PAES | SPURIGIECHNEKARS PAES

s 3 3 ABS Line _$PURIOUS NE_ABS PABS
20 dhin® —pPURIOUS. LINE_ABS P, (_\ 20 dbime
10 dem ‘ l 10 dBm: / l\
o dd [ 0 dem l |
-10 dBm \ -10 dBm. ;
SPURIOUS_LINE_ABS \' !
-20 dBm -20 dBm ,f
-30 dBm r,l Lik {f\' 3t dem
-40 dam - f\ ‘ -4d] dem—iA—ch \
V\H w \”‘WI ‘ d r 1’“‘\
50 dem = so'ate 2
P ] B

-60 dBm -60 dBm
Start 815.0 MHz 3003 pts Stop 827.0 MHz Start 846.0 MHz 3003 pts StE 860.0 MHz
purious Emissions Spurious Emissions

Rangelow | RangeUp | RBW | Frequency | Ppowerabs |  aAuimit | Rangelow | Rangeup | RBW | Freguency | powerabs | ALimit

815.000 MHz 923,000 MHz 100,000 kHz 822,98002 MHz -42.00 dém -35.00 de 846.000 MHz 849.000 MHz 100.000 kHz 848,77373 MHz 20.20 dBm -9.80 d&

£23.000 MHz 824.000 MHz 30.000 kHz 823.59950 MHz -22.75 dim -9.75 dB 349,000 MHz 850,000 MHz 30.000 kHz 849,00050 MHz -23.49 dBm -10.49 di

824.000 MHz 827.000 MHz 100.000 kHz 824.24126 MHz 20.16 dBm -9.94 d8 850.000 MHz 860.000 MHz 100.000 kHz 850,00500 MHz -47.31 dbm -34.31 dB

e ——
Y
i we i 1 Ve

Date: 31.MAR.2025 16.48:53

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

P

um

Ref Level 30.00 dBm  Offset 14.00 dB

SGL Count 100/100

Mode Auto Sweep

Sp

um

Ref Level 20,00 dém  Offset 14.00 db
SGL Count 100/100

Mode Auto Sweep

Date: 31. MAR 2025 16:44:38

@1 AvgPwr (@1 AvgPwr

Limit §heck PAES | SPURIGHE GHEEKABS PABS

1 5 5 ABS Li SPURIOUS, NE_ABS. PASS

20 ghine —BPURIOUS_LINE_ABS PASS 20 chine
10 dBy 10 dBm

m ﬂ""""“"“""‘"“""“‘“‘"’“”‘"\ e |
. il \ dem ’
-10 dém T H|||-10 dBm 1
SPURIOUS_LINE_ABS ’ ]|
-20 dem 1 20 dBm }
-30 dem . -30 dem

=T e \
40 dem -40 dem 1
o w—— I
-50 dem -50 dem
,___._‘__.J“—‘

-60 dem -60 dem
Start 815.0 MHz 3003 pts Stop 827.0 MHz_||[['Start 846.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency |__Powerabs | Alimit__| Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit

£15.000 MAz 523,000 MHZ 100,000 kHz 522,08002 MRz -32.40 dem -10.40 d& 846.000 MHZ 849,000 MHZ 100 000 kHz 847 76074 Mz 846 cbm 1.5 0B

523.000 MH2 | 694,000 MHz 30.000 kHz £23,53550 MHz ~29.75 dbm -16.75 d8 849.000 MHz 850,000 MHz 30,000 kHz 849,00050 MHz -32.00 dBm -19.00 dB

824.000 MHz B27.000 MHz 100.000 kHz 825.64585 MHz B.51 dBm -21.45 dB& 850.000 MHz 860.000 MHz 100.000 kHz 850.01498 MHz -40.46 dBm -27.46 dB

Y
I 1 P
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Report No. : FG522406A

LTE Band 26 /

3MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

(o) =

Ref Level 30.00 dBm  Offset 14.00 dB

SGL Count 100/100

Mode Auto Sweep

Ref Level 30,00 dém  Offset 14.00 db
SGL Count 100/100

Mode Auto Sweep

Date: 31.MAR.2025 16:41:19

@1 AvgPwr [@1 avoPwr

Limit Gheck PAES | SPURIGIECHNEKARS PAES

s 3 3 ABS Line _$PURIOUS NE_ABS PABS
20 dhin® —pPURIOUS. LINE_ABS P, 20 dbime
10 dem f['\l 10 dBm: [ %
o dd | l 0 dem ’ -
-10 dBm | -10 dBm. -
SPURIOUS_LINE_ABS \ }
-20 dBm
-30 dBm 1 ﬂ}
A ‘.
-40 dBm
IR ‘
= Ty P [

-60 dBm -60 dBm
Start 815.0 MHz 3003 pts Stop 827.0 MHz Start 846.0 MHz 3003 pts Stﬂ 860.0 MHz
purious Emissions Spurious Emissions

Rangelow | Rangeup | RBW | Freguency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit

815.000 MHz 923,000 MHz 100,000 kHz 822,98002 MHz -49.07 dém -36.07 de 846.000 MHz 849.000 MHz 100.000 kHz 848,76773 MHz 19.02 dBm -10.98 d&

823.000 MHz 824,000 MHz 30.000 kHz 823.99950 MHz -23.84 dBm -10.84 dB 543,000 MHz 850.000 MHz 20.000 kHz 849,00050 MHz -23.40 dBm -10.40 dB

824.000 MHz 827.000 MHz 100.000 kHz §24.19630 MHz 18.54 dém ~11.46 d8 850.000 MHz 860.000 MHz 100.000 kHz 850,03497 MHz -48.16 dbm -35.16 dB

e ——
Y
il 3 N [1 ]

Date: 31.MAR.2025 16.49:44

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 31.MAR 2025 16:43:47

5P um u%;‘ Sp um
Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 14.00 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
1 5 5 ABS Line SPURIOUS, NE_ABS. PASS
20 ghine _FPURIOUS }INE_ABS PABS JL
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I o . N A, -
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-10 dBm | A {120 dem -
SPURIOUS_LINE_ABS f \l
20 dem | 20 dim 1
-30 dBm . -30 dem \
-40 dBm -40 dBm \\
Pt R
50 dBm — 50 dem =
BRSNS ey ——
-60 dBm 50 derm
Start 815.0 MHz 3003 pts Stop 827.0 MHz Start 846.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Ppowerabs |  aLimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
E15.000 MAz 923,000 MHz 100,000 kHz 922,98601 MAz -32.47 dem -19.47 de 846.000 MHZ 849,000 MHZ 100 000 kHz 847 04745 Mz =730 dom —5.70 0B
523.000 MH2 | 694,000 MHz 30.000 kHz £23,59550 MHz -30.33 dém -17.33.d8 849.000 MHz 850,000 MHz 30,000 kHz 849,00050 MHz -31.38 dBm -18.38 dB
£24.000 MHz 527.000 MHz 100.000 kHz B825.07143 MHz 7.20 dBm -22.80 dB 850.000 MHz 860.000 MHz 100.000 kHz £50,00500 MHz -39.62 dBm -26.62 dB
T
I 1 P
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Report No. : FG522406A

LTE Band 26 / 5MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

(o) =

Ref Level 30.00 dBm  Offset 14.00 dB

SGL Count 100/100

Mode Auto Sweep

Ref Level 30,00 dém  Offset 14.00 db
SGL Count 100/100

Mode Auto Sweep

Date: 31.MAR.2025 16:54.06

@1 AvgPwr [@1 avoPwr
Limit Gheck PAES | SPURIGUECHABEKARS_ PAES
s 3 3 ABS Line _$PURIOUS_LINE_ABS PABS
20 dhin® —pPURIOUS. LINE_ABS P, . 20 dbime n
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-60 dBm -60 dBm
Start 815.0 MHz 3003 pts Stop 829.0 MHz Start 844.0 MHz 3003 pts Stﬂ 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | Powerabs |  aAtimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit
815.000 MHz 923,000 MHz 100,000 kHz 9822,96404 MHz -47.61 dém -34.61 de 844.000 MHz 549,000 MHz 100.000 kHz 848,64286 MHz 19.70 dBm -10.30 dB
823.000 MHz 824,000 MHz 50.000 kHz 823.99950 MHz -22.46 dBm -9.46 dB 543,000 MHz 850.000 MHz 50.000 kHz 849,00050 MHz -22.74 dBm -9.74 dB
824.000 MHz 829.000 MHz 100.000 kHz 82431718 MHz 20.16 dBm -9.94 d8 850.000 MHz 860.000 MHz 100.000 kHz 850,01499 MHz -48.21 dBm -35.21 dB
e ——
Y
i ] i [ ]
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Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 31.MAR 2025 16:5805

5P um u%;‘ Sp um
Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 14.00 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
6 5 5 ABS Li SPURIOUS, INE_ABS PASS
20 ghine _FPURIOUS }INE_ABS PASS 20 chine
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PRI P N vt Rt
0 dBi "NAN V-Mﬂu\l dBm: o
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SPURIOUS_LINE_ABS f \
20 dem J 20 dBm 1
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50 dem
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Start 815.0 MHz 3003 pts Stop 820.0 MHz_||[['Start 844.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency |__Powerabs | Alimit__| Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
E15.000 MAz 923,000 MHz 100,000 kHz 922,98601 MAz -32.80 dem -19.80 dB 844.000 MHZ 849,000 MHZ 100 000 kHz 847 86863 Mz 616 cbm ~25.60 0B
823.000 Mrz | 82+4.000 Mz £0.000 kHz £823,58651 MHz -28.64 dém -15.64 d8 849,000 MHz 850,000 MHz 50,000 kHz 849,00050 MHz -32.08 dBm -19.08 dB
£24.000 MHz 529000 MHz 100.000 kHz 826.78472 MHz 5.32 dBm -23.68 dB 850.000 MHz 860.000 MHz 100.000 kHz 850.03497 MHz -41.13 dBm -28.13 dB
T
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LTE Band 26 / 5MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

=)

Ref Level 30.00 dBm  Offset 14.00 dB

SGL Count 100/100

Mode Auto Sweep

Ref Level 30,00 dém
SGL Count 100/100

Offset 14.00 dg

Mode Auto Sweep

Date: 31.MAR.2025 16:54.53

@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGIECLiNEKARS_ PABS
| 3 3 ABS Line _$PURIOUS_LINE_ABS PABS
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SPURIOUS_LINE_ABS I’ \ J \
-20 dem r { -20 dBm .
~ !
-30 dBm n r' q dem }I
i
[ b [ i I
-40 dBm M f \ J l 40{ dBm [k ‘.}Jil \
-50 dem - P! L F‘M‘E' ). RN A =
I U . e T
-60 dBm -60 dem
Start 815.0 MHz 3003 pts Stop 829.0 MHz Start 844.0 MHz 3003 pts Stﬂ 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit
15.000 MHz 823,000 MHz 100.000 kHz 822,98002 MHz -48.00 d&m -35.66 d& 544.000 MHz 849.000 MHz 100.000 kHz 848.68282 MHz 19.07 dBm -10.93 de
823.000 MHz 524.000 MHz 50.000 kHz 823.99950 MHz -23.18 dBm -10.18 dB 349,000 MH= 850.000 MHz '50.000 kHz 340,00150 MHz -24.50 dBm -11.50 dB
824.000 MHz 829.000 MHz 100.000 kHz 82432717 MHz 18.58 dém ~11.42 d8 850.000 MHz 860.000 MHz 100.000 kHz 850.00500 MHz -48.80 dbm -35.80 dB
e ——
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Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 31. MAR 2025 16:57-18

5P um u%;‘ Sp um

Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 14.00 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 AvgPwr

Limit §heck PABS | SPURIGHIE CHBEKABS_ PABS
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__Rangelow | Rangeup | RBW | Fraquency | PowerAbs |  ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit

£15.000 MHz | £23.000 MHz 100,000 kriz 522,38801 MHz ~3z.21 dém -20.21 d& 544,000 Mz | 849,000 Mz 100,000 Kiz 4516555 Tz = 85 B = TRETE

823.000 Mrz | 82+4.000 Mz £0.000 kHz £23,599550 MHz -30.13 dém -17.13 d8 849,000 MHz 850,000 MHz 50,000 kHz 849,01648 MHz -32.26 dBm -19.26 dB

£24.000 MHz 529.000 MHz 100.000 kHz B825.80569 MHz 5.00 dem -25.00 dB 850.000 MHz 860.000 MHz 100.000 kHz 850.06454 MHz -40.90 dBm -27.90 db
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LTE Band 26 / 10MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

ﬂé}' =] um
Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 14.00 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit Fheck PABS | SPURIGIECLiNEKARS_ PABS
3 3 3 ABS Line _$PURIOUS_LINE_ABS PABS
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Start 815.0 MHz 3003 pts Stop 834.0 MHz Start 839.0 MHz 3003 pts Stﬂ 860.0 MHz
Spurious Emissiurll; | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£15.000 MHz 823,000 MHz 100.000 kHz 822,96404 MHz -48.79 dBm -35.79 d8 939.000 MHz 849.000 MHz 100.000 kHz 848.42557 MHz 20.12 dém -5.88 dB
823.000 MHz 524.000 MHz 100.000 kHz 823.99650 MHz -33.30 dBm -20.30 dB 949,000 MHz 850.000 MHz 100,000 kHz 549,00050 MHz -33.42 dBm -20.42 dB
824.000 MHz 834.000 MHz 100.000 kHz 824.59441 MHz 20.10 dBm -9.90 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.04496 MHz -49.49 dbm -36.49 dBb
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__Range Low Range Up RBW Freguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£15.000 MHz | £23.000 MHz 100,000 kriz 522,98801 MHz ~35.37 dém -22.37 d& 539,000 Mz | 849,000 Mz 100,000 Kiz 43 32068 TRz T R
923.000 Mrz | 824,000 Mz 160.000 khz £23,59750 MHz -31.33 dém -18.39 d8 849.000 MHz  850.000 MHz 100,000 kHz £49,00050 MHz -31.73 dm -18.73 dB
£24.000 MHz 534,000 MHz 100.000 kHz 82636264 Mz 3.29 dBm -26.71 dB 850.000 MHz 860.000 MHz 100.000 kHz £50,00500 MHz -39.01 dBm -26.01 dB
T
i 1 P

Date: 31.MAR 2025 17:09:32

Date: 31 MAR 2025 17:16:06

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : B32UX6004GA

Page Number : A53 of A88
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LTE Band 26 / 10MHz / 16QAM

Lowest Band Edge /1 RB Highest Band Edge / 1 RB
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___Range Law Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
§15.000 MHz 523,000 MHz 100.000 kHz 822,98002 MHz -40.04 d&m -36.64 d8 §39.000 MHz 849,000 MHz 100.000 kHz 848,41558 MHz 18.34 dBm -11.66 dB
£23.000 MHz 824,000 MHz 100.000 kHz 82399351 MHz -34.30 dBm -21.30 8 949.000 MHz 850,000 MHz 100,000 kHz 849,00050 MHz -32.64 dBm -19.64 de
824.000 MHz £34.000 MHz 100.000 kHz 624.61439 MHz 18.77 dBm ~11.23 d8 850.000 MHz 860.000 MHz 100.000 kHz 850.04496 MHz -50.26 dbm -37.26 dB
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___Range Law Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
E15.000 MAz 923,000 MHz 100,000 kHz 922,83616 MAz -35.60 dem -22.69 d& 539,000 MHZ 849,000 MHZ 100,000 kA2 843 54046 M2 5736 dbm —7.60 08
523.000 MHz | B94.000 MHz 160.000 khz £23,599650 MHz -31.03 dém -18.03 d8 849.000 MHz  850.000 MHz 100,000 kHz 849,01449 MHz -33.02 dBm -20.92 dB
£24.000 MHz 534,000 MHz 100,000 kHz 529,30060 MHz 2,45 dem -27.55 dB 850,000 MHz B80.000 MHz 100,000 kHz BED.00E00 Mz 39.44 dBm 26 44 db,
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FCC RF Test Report

Report No. : FG522406A

LTE Band 26 / 15MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

Date: 31.MAR.2025 171658

Date: 31.MAR.2025 17.24:42
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515.000 MAz | 823.000 MHZ 100,000 kHz 522,06404 MRz ~37.63 dbm -24.63 05 254 D00 MIE | 849 PED Wiz 100,000 Kiz TR Lot dBm _ZEWI
£23.000 MHz 824,000 MHz 200.000 kHz 823,97852 MHz -31.41 dém -18.41 dB 540,000 MH= 850,000 MHz 200,000 kHz 340 02747 MHZ 3255 dBm locade
£24.000 MHz 539.000 MHz 100.000 kHz 632 53397 MHz 1.68 dBm -28.32 dB 850.000 MHz 860.000 MHz 100.000 kHz 85021479 MHz -39.25 dBm -26.25 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG522406A

LTE Band 26 / 15MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB
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___Range Law Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
§15.000 MHz 523,000 MHz 100.000 kHz 822,98002 MHz -50.18 d&m -37.18 d8 §34.000 MHz 849,000 MHz 100.000 kHz 848,13836 MHz 18.75 dBm -11.25 dB
£23.000 MHz 824,000 MHz 200.000 khz 923,98851 MHz -27.60 dBm -14.60 & 849,000 MHz 850,000 MHz 200.000 kHz 84901449 WMHz -26.49 dBm -13.49 d8
£24.000 MHz 539,000 MHz 100,000 kHz 824,91668 MHz 18.68 dBm -11.32 dB 50,000 MHz 850.000 MH2 100.000 kHz BE50.00500 MHzZ 50.37 cBm -37.37 dB
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£15.000 MHz | £23.000 MHz 100,000 kriz 52289211 Mnz ~36.66 dBm ~25.66 dB 834,000 MHz | 849,000 MAz 100,000 Kiz 535 4430t Tz CE1 B 0. 0B
823.000 Mrz | 82+4.000 Mz 200.000 kiz 823,58951 MHz -31.22 dém -18.22 d8 849,000 MHz 850000 MHz 200,000 kHz 849,02647 MHz -33.25 dBm -20.25 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG522406A

Conducted Spurious Emission

LTE Band 26 / 1.4MHz

Spectr = sp k=
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Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit Rangelow | RangeUp | RBW | Frequenc Power Abs | ALimit
30.000 MHz £15.000 MHz 100.000 kHz 226,06603 MHz -54.13 dém -41.13 d& 30.000 MHz 815,000 MHz 100.000 kHz £02.25377 MHz -54.10 dBm -41.10 dB
860.000 MHz 1.000 GHz 100.000 kHz 21446518 MHz -53.71 dém -40.71 d& 860.000 MHz 1.000 GHz 100,000 kHz 977.21093 MHz -53.70 dém -40.70 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.98225 GHz -44.29 dBm -31.28 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.96526 GHz -44.35 dBm -31.35 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.88626 GHz -39.74 dém -26.74 d& 3.000 GHz 7.000 GHz 1.000 MHz 6.99025 GHz -39.61 dém -26.61 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.05374 GHz -42.29 dém -29.28 dg 7.000 GHz .000 GHz 1.000 MHz 7.07423 GHz -42.36 dBm -29.36 dB
— - —_ — - e
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30.000 MHz 215.000 MHz 100.000 kHz 762.48188 MHz -54.17 dBm -41.17 dB
B860.000 MHz 1.000 GHz 100.000 kHz 972.63912 MHz -53.68 dem -40.68 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.97126 GHz -44.20 dBm -31.20 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.81977 GHz -39,58 dBm -26.58 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.05624 GHz -42.27 dém -29.27 dB
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FCC RF Test Report Report No. : FG522406A

LTE Band 26 / 3MHz
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Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit Rangelow | RangeUp | RBW | Frequenc Power Abs | ALi
30.000 MHz 815.000 MHz 100,000 kHz 557.11909 MHz -54.31 dBm -41.31 dB 30.000 MHz 815.000 MHz 100,000 kHz 718.72086 MHz -54.30 dém -41.30 dB
860.000 MHz 1.000 GHz 100,000 kHz 978.26391 MHz -53.63 dém -40.63 d& 860.000 MHz 1.000 GHz 100,000 kHz 981.17627 MHz -53.67 dém -40.67 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.98875 GHz -44.52 dBm -31.52 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.89378 GHz -44.41 dBm -31.41 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.76978 GHz -39.68 dém -26.68 d& 3.000 GHz 7.000 GHz 1.000 MHz 6.85727 GHz -39.56 dem -26.56 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.06223 GHz -42.32 dam -29.32 d& 7.000 GHz 9.000 GHz 1.000 MHz 7.08223 GHz -42.20 dém -25.20 dB
— - — — - —
Date: 1.APR 2025 1540:08 Date: 1,APR 2025 15:40:53
Spectrum I::v:l
Ref Level 0.00 dém Offset 14.00 dg Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck Pabs
10 &éﬂ‘e PURIOUS JINE_ABS PABS
| SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dBm ~ -
-50 dBm
-60 dBm
-70 dBm
-80 dBm
-390 dEf
Start 30.0 MHz 35005 pts Stop 9.0 GHz
Spurious Emissions
Range Low |  Range Up RBW Frequency |  PoweraAbs | ALimit |
30.000 MHz 215.000 MHz 100.000 kHz 384.33176 MHz -54.18 dBm -41.18 dB
B860.000 MHz 1.000 GHz 100.000 kHz 943,99533 MHz -53.81 dem -40.81 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.98725 GHz -44.,12 dBm -31.12 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99125 GHz -39.57 dBm -26.57 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.07723 GHz -42.43 dBm -20.43 dB
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LTE Band 26 / 5SMHz
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Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit Rangelow | RangeUp | RBW | Frequenc Power Abs | ALi
30.000 MHz £15.000 MHz 100.000 kHz 237,20252 MHz -54.32 dém -41.32 d& 30.000 MHz 815,000 MHz 100.000 kHz 800.45368 MHz -53.90 dém -40.90 de
860.000 MHz 1.000 GHz 100.000 kHz 889.97334 MHz -53.61 dém -40.61 d& 860.000 MHz 1.000 GHz 100.000 kHz 969.14029 MHz -53.84 dém -40.84 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.64909 GHz -44.42 dBm -31.42 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.93327 GHz -44.26 dBm -31.26 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.64829 GHz -39.52 dém -26.52 d& 3.000 GHz 7.000 GHz 1.000 MHz 6.64629 GHz -39.73 dem -26.73 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.07773 GHz -42.30 dém -29.30 dg 7.000 GHz .000 GHz 1.000 MHz 7.07773 GHz -42.23 dBm -29.23 dB
— - —_ — - —_
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Range Low |  Range Up RBW Frequency |  PoweraAbs | ALimit |
30.000 MHz 215.000 MHz 100.000 kHz 769.15396 MHz -54.16 dBm -41.16 dB
B860.000 MHz 1.000 GHz 100.000 kHz 883.11563 MHz -53.82 dem -40.82 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.96576 GHz -44.35 dim -31.35 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.87777 GHz -39,50 dBm -26.50 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.07823 GHz -42.26 dBm -20.26 dB
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LTE Band 26 / 10MHz
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Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit Rangelow | RangeUp | RBW | Frequenc Power Abs | ALi
30.000 MHz 815.000 MHz 100,000 kHz 640.27483 MHz -54.34 dBm -41.34 d& 30.000 MHz 815.000 MHz 100,000 kHz 653.71711 MHz -54.16 dém -41.16 dB
860.000 MHz 1.000 GHz 100,000 kHz 910.91969 MHz -53.74 dém -40.74 d& 860.000 MHz 1.000 GHz 100,000 kHz 957.24425 MHz -53.78 dém -40.76 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.98875 GHz -44.18 dbm -31.18 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.97976 GHz -44.42 dBm -31.42 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99925 GHz -39.66 dém -26.66 d& 3.000 GHz 7.000 GHz 1.000 MHz 6.97375 GHz -39.73 dem -26.73 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.05974 GHz -42.43 dam -29.43 d& 7.000 GHz 9.000 GHz 1.000 MHz 7.01625 GHz -42.20 dém -25.20 dB
— - — — - —
Date: 1. APR 2025 1546:01 Date: 1,APR 2025 15:46:45
Spectrum I::v:l
Ref Level 0.00 dém Offset 14.00 dg Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck Pabs
10 &éﬂ‘e PURIOUS JINE_ABS PABS
| SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dBm
s P
-50 dBm
-60 dBm
-70 dBm
-80 dBm
-390 dEf
Start 30.0 MHz 35005 pts Stop 9.0 GHz
Spurious Emissions
Range low | Rangeup | RBW | Frequency |  PoweraAbs | ALimit |
30.000 MHz 215.000 MHz 100.000 kHz 315.30514 MHz -54.21 dBm -41.21 dB
B860.000 MHz 1.000 GHz 100.000 kHz 925,98800 MHz -53.61 dem -40.61 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.95926 GHz -44.38 dBm -31.38 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.97025 GHz -39.72 dBém -26.72 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.05024 GHz -42,39 dBém -20.30 dB
il
)i J [
Date: 1 APR.2025 15:47.29
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SPORTON LAB.

FCC RF Test Report

Report No. : FG522406A

LTE Band 26 / 15MHz

vectr pe:
Ref Level 0.00 d8m  Offset 14,00 dB Mode Auto Sweep Ref Level 0.00 dém  Offset 14.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr
Limit ihuuk Pafs 1 PAES
_10 kdne EPURIOUS_LINE_ABS PARS _10 ddne EPURIOUS_LINE_ABS PAES
SPURIOUS_LINE_ABS, SPURIOUS_LINE_ABS
-20 dB -20 dBm
-30 dB -30 dBm
-40 dBm -40 dBm
50 dam— 50 dBm—f—
" s
-60 dem -60 dBm
70 dB -70 dBm
.80 dB -0 dém
-90 dBm -0 dBm
Start 30.0 MHz 35005 pts Stop 9.0 GHz Start 30.0 MHz 35005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALi
30.000 MHz £15.000 MHz 100.000 kHz 231,56068 MHz -54.24 dém -41.24 d& 30.000 MHz 815,000 MHz 100.000 kHz 300.31989 MHz -54.38 dBm -41.36 dB
860.000 MHz 1.000 GHz 100.000 kHz 953,18560 MHz -53.69 dém -40.6% d& 860.000 MHz 1.000 GHz 100.000 kHz 92458847 MHz -53.87 dém -40.87 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.99475 GHz -44.49 dBm -31.45 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.98025 GHz -44.33 dBm -31.33 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99775 GHz -39.81 dém -26.81 d& 3.000 GHz 7.000 GHz 1.000 MHz 6.97975 GHz -39.69 dem -26.69 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.04924 GHz -42.39 dém -29.3% dg 7.000 GHz .000 GHz 1.000 MHz 7.08323 GHz -42.33 dém -29.33 dB
— - —_ — - e
Date: 1 APR.2025 154857 Date: 1 APR 2025 15:45:41
Spectrum I::v:l
Ref Level 0.00 dém Offset 14.00 dg Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck Pabs
10 &éﬂ‘e PURIOUS JINE_ABS PABS
| SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dBm
L b
-50 dBm
-60 dBm
-70 dBm
-80 dBm
-390 dEf
Start 30.0 MHz 35005 pts Stop 9.0 GHz
Spurious Emissions
Range low | Rangeup | RBW Frequency |  PoweraAbs | ALimit |
30.000 MHz 215.000 MHz 100.000 kHz 734.32176 MHz -54.27 dBm -41.27 dB
B860.000 MHz 1.000 GHz 100.000 kHz 913.34555 MHz -53.75 dem -40.75 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.95026 GHz -44.44 dim -31.44 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.97225 GHz -39.63 dBém -26.63 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.04774 GHz -42.49 dBm -20.40 dB
il
)i J [
Date: 1. APR.2025 15:50:25
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saronas. FCC RF Test Report

Report No. : FG522406A

Frequency Stability

Test Conditions LTE Band 26 (QPSK) / Middle Channel Limit
\Voltage BW 10MHz <2.5ppm.
Temperature (°C)
(Volt) Deviation (ppm) Result
50 Normal Voltage 0.0011
40 Normal Voltage 0.0007
30 Normal Voltage 0.0004
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0060
0 Normal Voltage 0.0063
PASS
-10 Normal Voltage 0.0006
-20 Normal Voltage 0.0015
-30 Normal Voltage 0.0005
20 Maximum Voltage 0.0010
20 Normal Voltage 0.0000
20 Minimum Voltage 0.0055
Note:
1. Normal Voltage = 12 V.; Minimum Voltage =9 V.; Maximum Voltage = 43 V.
2. The frequency fundamental emissions stay within the authorized frequency block.
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s=aranas. FCC RF Test Report Report No. : FG522406A

LTE Band 66

Peak-to-Average Ratio

Mode

LTE Band 66 / 20MHz

Mod. QPSK 16QAM
RB Size Full RB

Middle CH 4.96

64QAM Limit: 13dB
Full RB Full RB Result
5.94

- PASS

LTE Band 66 / 20MHz / QPSK LTE Band 66 / 20MHz / 16QAM
Middle Channel / Full RB Middle Channel / Full RB
Ref Level 30.00 cBm  Offset 14,50 b Ref Level 30.00 cBm  Offset 14,50 b
lo_att 0 dB__AQT 2ms @ RBW 20 MHz lo_att 0 dB__AQT 2ms @ RBW 20 MHz
@153 view @153 view
et = e
o a e~
5
00 - 00
4%
1
i
1E- v 1E-
\

. \ . )
1 - : 1 T

i A |

d W.
F 1.745 GHz Mean Pwr + 20.00 di F 1.745 GHz Mean Pwr + 20.00 db

C y C Distribution Function Samples: 130000 C y C Distribution Function Samples: 130000
Mean | poak | crest | 10% | 19 | 0a% | p.o1% | Mean | poak | crest__ | 0% | 195 | 0% | p.01%
Trace 1 | 19,46 cbm 2541 dbm 5.93 dB 2.45 0B 4.29 dB 4.96 dB 5.48 0B Trace 1 | 1843 cbm 2526 dbm 5.83 dB 2.96 da 4.93 dB 5.94 dB 5.58 dB
)i RN e )i [
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26dB Bandwidth

Mode LTE Band 66 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH 126 | 1.25 | 3.03 | 3.02 | 484 | 489 | 9.87 | 9.87 | 14.30 | 14.39 | 19.06 | 18.82
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SPORTON LAB.

FCC RF Test Report

Report No. : FG522406A

LTE Band 66

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

3 pectrum 2
Ref Level 30.00 cbm  Offset 14,50 db = RBW 30 khz RefLavel 30.00 dbm  Offset 14.50 b = RBW 30 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT 632 ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.61 dBm) ™M1[1] 11.79 dBm)
1.74508110 GHz 1.74455240 GHz,
= ¥ nde 26.00 dB @ ” nd 26.00 dB
e L B 1.258700000 MHz| Buwt 1.250300000 MHz
» AN i b
W Q fa 1386.4) 0 = | “a r.u.\.m!"-f\ 1395.3
od 0 d
/ 1
- / I
10 = 10 di /
204 20d - =
™ / \
a0 s R = r
Sy v - g i ™
-40 ds
50 df 50 d
-6 df -60 di
CF 1,745 GHz 1001 pts Span 2.8 MHz CF 1.745 GHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 1.7450811 GHz 14.61 dBm nd@ down 1.2587 MH2 M1 1.7445524 GHz 11.79 dBm nd@ down 1.2503 MHZ
T 1 1,7443734 GHz -11.26 dam nd8 26.00 dB TL L 1.7443678 GHz -14.29 dm n 26,00 d8
T2 1 1.7456322 GHz -11.49 ddm Q factor 1386.4 T2 1 1.7456182 GHz -14.19 dBm Q factor 1395.3
L U J L JU J L]

Date: 31.MAR. 2025 20.23:56

DCate: 31 MAR 2025 20.24.38

Middle Channel / 3MHz / QPSK

Middle Channel /

3MHz / 16QAM

ectrum pectrum 2
Ref Level 30.00 cbm  Offset 14,50 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 14.50 db e RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] ™M1[1] 14.20 dBm)
1.74447250 GHz,
= g 26.00 dB @ nd 26.00 dB
g T e At T 3.027000000 MHZz 104 A s ~ 3.015000000 MHZ|
i Q factor \ 576.7 7 Q factor 578.6
od "‘ \ 0 d |
-10 df ;.! -10 d
/
204 : 20d -
| A b~ )
N ) a g
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 1,745 GHz 1001 pts Span 6.0 MHz CF 1.745 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 17455994 GHz 14.53 dam nd8 down 3.027 MHz ML 1.7444725 GHz 14,20 dBm nd8 down 3,015 WAz
T 1 1.7434775 GHz -11.28 dam nd8 26.00 dB TL L 1.7435015 GHz -11.53 dbm nd8 26,00 d8
T2 1 1. 7465045 GHz -11.37 d8m Q factor 576.7 T2 1 1.7465165 GHz -11.56 dam Q factor 578.6
L U J wa L JU J L]

Date: 31.MAR 2025 20.40:07

DCate: 31 MAR 2025 20.40.47

Middle Channel / 5MHz / QPSK

Middle Channel /

5MHz / 16QAM

Spectrum Spectrum
Ref Level 30.00 cbm  Offset 14,50 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 14.50 db e RBW 100 kHz
o Att 30de  SWT 37845 @ VBW 300kHz  Mode auto FFT o Att a0dE SWT  37.0ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 12.88 dBm) ™M1[1] 11.03 dBm)
1.74631900 GHz 1.74631900 GHz,
20 20
ndBM1 26.00 dB ndBy,; 26.00 dB
. ol Ka\n}.ﬂ,\\,\,\ 4835000000 Wiz 04 L _ ¥ 4885000000 Mz
Q factor \ 361.2) ] v 357.5
o ’I T
. S
10 di 4 -
i {
20 d f \
/ [
30 -
A AV RS B .
-40 di
50 df 50 d
60 d -60 di
CF 1,745 GHz 1001 pts Span 10.0 MHz CF 1.745 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 1746319 GHz 12,88 dam nd8 down 4.835 MHz ML 1.746319 GHz 11.83 dam nd8 down 4,885 MHZ
T 1 1,742572 GHz -12.88 dbm nd8 26.00 dB TL L 1.742552 GHz -14,48 dm 26,00 d8
T2 1 1.747408 GHz -12.91 dém Q factor 361.2 T2 1 1.747438 GHz -14.51 ddm 357.5
L U ] wa L JU ] -

Date: 31.MAR 2025 20.66.12

Date: 31.MAR 2025 2056 51
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SPORTON LAB.

FCC RF Test Report

Report No. : FG522406A

LTE Band 66

3 pectrum 2
Ref Level 30.00 cbm  Offset 14,50 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 14.50 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 13.65 dBm) ™M1[1] 14.96 dBm)
1.7473780 GHZ| 1.7444410 GHz
= .uwps"l 26.00 dB @ nd 26.00 dB
PSS (PN S A A
w0 L~ . el I T 0.870000000 MHZ| 0d § s 9.870000000 MHZ|
7 Q factor 177.0) 7 Q factor 176.7
i / |
o di 0di ' ]
10 d -10 di F -
/ \
204 [" 20d / "
g N\ / (W
v o - T
50 df 50 d
-6 df -60 di
CF 1,745 GHz 1001 pts Span 20.0 MHz CF 1.745 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f L.747378 GHz 13.65 dam nd8 down 9,87 MHz ML 1744441 GHz 14.36 dam nd8 down 9.87 WHz
T 1 1,740125 GHz -12.70 dBm nd8 26.00 d TL L 1.740005 GHz -11.87 dam n 26,00 d8
T2 1 1,749995 GHz -12.21 dém Q factor 177.0 T2 1 1.749875 GHz -11.69 d8m Q factor 176.7
L U J wa L JU J L]
Date: 31. MAR 2025 2111218 Date: 31 MAR.2025 2111258
ectrum pectrum 2
Ref Level 30.00 cbm  Offset 14,50 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 14.50 db e RBW 300 kHz
o Att 30de SWT  25.3ps @ VBW 1MHz  Mode auto FFT o Att 30dE SWT  25.3ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 14.25 dBm) ™M1[1] 12.10 dBm)
1.7463190 GHZ| 1.7486860 GHz
= nd 26.00 dB @ ndiy; 26.00 dB
» ~r N L P, 14.296000000 MHz| . Byt X 14386000000 MHz
W 7 Qfactsr ’*«\ 122.2] e T w7 G tackor " 121.6
| {
od T 0 d T
H | 4 1
-10d 7 - -10 5
20 d : ! 20 d
‘ ! / |
| 30 - L=
%.r\fw'\r Vo T P P oiive W e v Y ey
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 1,745 GHz 1001 pts Span 40,0 MHz CF 1.745 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 1.746319 GHz 14.25 dBm nd@ down 14.296 MH2 M1 1.748686 GHz 12.10 dBm nd@ down 14,386 MHZ
T 1 1,737837 GHz -11.95 dam nd8 26.00 dB TL L 1.737777 GHz -13.50 dBm nd8 26,00 d8
T2 1 1,752133 GHz -11.70 d8m Q factor 122.2 T2 1 1.752163 GHz -14.62 dBm Q factor 121.6
L U J wa L JU J L]
Date’ 31 MAR 2025 21:28:22 Date: 31 MAR.2025 21:28.02
Spectrum Spectrum
Ref Level 30.00 cbm  Offset 14,50 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 14.50 db e RBW 300 kHz
o Att 30de SWT  37.8ps @ VBW 1MHz Mode auto FFT o Att 30dh SWT  37.8ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1 11.92 dBm) ™M1[1] 11.99 dBm)
1.7464790 GHZ| 1.7459190 GHz
= M1 ndB 26.00 dB @ 1 nd 26.00 dB
104 B’tﬁ 19.061000000 MHz| 10 4 X B 18.821000000 MHz
TS S (e e, 910 & e A e e [ 92.9
, 1
0 df f T 0 T
-10 d -10 de li
204 20d ; -
\
a0 30 n I
RS U PR wen Sy [TV S A A,
-40 dj -40 di
50 df 50 d
60 d -60 di
CF 1,745 GHz 1001 pts Span 40.0 MHz CF 1.745 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1.746479 GHz 11.92 dam nd8 down 19.061 MHz ML 1.745919 GHz 11.99 dam nd8 down 18,821 MHz
T 1 1,735529 GHz -13.72 dbm nd8 26.00 dB TL L 1735648 GHz -14,32 dbm 26,00 d8
T2 1 1,75459 GHz -14.38 dBm Q factor 91.6 T2 1 1.754471 GHz -14.64 dBm 92.8
L U J L JU J L]
Date’ 31 MAR 2025 21:44:32 Date: 31 MAR.2025 214512

Sporton International Inc. (Kunshan)
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Occupied Bandwidth

Mode LTE Band 66 : 99%0BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH 1.09 | 1.10 | 270 | 271 | 448 | 450 | 9.05 | 9.05 | 13.40| 13.40 | 17.82 | 17.86
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SPORTON LAB.

FCC RF Test Report

Report No. : FG522406A

LTE Band 66

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4AMHz / 16QAM

I

Date: 31.MAR.2025 20.23.45

pectrum 3 pectrum 2
Ref Level 30.00 cbm  Offset 14,50 db = RBW 30 khz RefLavel 30.00 dbm  Offset 14.50 b = RBW 30 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT 632 ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1 aBm) ™M1[1] 12.79 dBm)
- 1.74470630 GHz - 1.74480980 GHz,
[ 1090900091 MHz W1 Occ B 1099300699 MHz,
. . . N X 4 I~
0 i i 10 3 woac e
od 1 0 d Y
/ i / AN
10 d -10 di -
/ b
/ / \
204 — 20d —~ "
a0 7 30 / )
b PPN Cov AT Sy . N yr i R e AT
R W [ N e N y \y
-40 ds -40 di
50 df 50 d
&nd -60 di
CF 1,745 GHz 1001 pts Span 2.8 MHz CF 1.745 GHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f L.7447063 GHz 13.32 dam ML L 1.7448098 GHz 12.79 dam
T 1 1.74445455 GHz 7.52 dbm Oce Bw 1.090305051 MHz TL L 1.74445734 GHz 6.03 dBm Oce Bw 1.099300699 MHz
T2 1 174554645 GHz 7.83 darm T2 1 1.74555664 GHz 2.92 dam

U

DCate: 31 MAR 2025 20.24.25

Middle Channel / 3MHz / QPSK

Middle Ch

annel / 3MHz / 16QAM

I

Date: 31.MAR 2025 20.39.53

rum = pectrum =
Ref Level 30.00 cbm  Offset 14,50 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 14.50 db e RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [035k Max
™M1[1] 55 dBm)| ™M1[1] 13.98 dBm)
- 1.7- 70 GHz - 1.74518580 GHz,
2.697302697 MHz T occ 2.709290709 MHZ
w " N RS P, W, Wy By
7 ¥ {
od 0 d Y
\ \
104 ! L0 d \
\ \
204 Y 20d L
P - \
- P A L
~30 dRg— - | -0 dem =t
40 df -40 di
50 df 50 d
-6 df -60 di
CF 1,745 GHz 1001 pts Span 6.0 MHz CF 1.745 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 17453057 GHz 14,55 dam ML 17451858 GHz 13.38 dam
T 1 1.74365135 GHz 8.40 dBm Oce Bw 2.697302697 MHz TL L 1.74365135 GHz 7.19 dm Oce Bw 2.709290709 MHz
T2 1 174634865 GHz 8.32 dam T2 1 1.74636064 GHz 7.41 dam

U

DCate: 31.MAR 2025 20:40.33

Middle Channel / 5MHz / QPSK

Middle Ch

annel / 5MHz / 16QAM

)
i
Ref Level 30.00 cBm  Offsel 14,50 dB & RBW 100 kHz RefLevel 30,00 Bm  Offset 14,50 dB & RBW 100 kHz
jo ALt 30d8 8SWT 37.9 ps @ VBW 300 kHz Mode Auto FFT b ALt 0 de SWT 37.9 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 13.40 dBm) 12.17 dBm)
- 1.74588900 GHz - 1.74536000 GHz,
Occ B 4.475524476 MHz 11 4.495504496 MHz
di v A A an s 2 d 3 z "
0 T — 10 = = A VAL §
‘ !
od + + 0di 3
| f
10 df -10 o 2
T 7
\ /
20 d 4 20 di 1
\ /
o s W A - /
p i vy e 0 30 NPV A v N A
s e b NP Vi
-40 ds -40 di
50 df 50 d
&nd -60 di
CF 1,745 GHz 1001 pts Span 10.0 MHz CF 1.745 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1.745889 GHz 13.40 dam ML 1.74536 GHz 12.17 dam
T 1 1,7427622 GHz 8.56 dBm Oce Bw 4,475524476 MHz TL L 1.7427622 GHz 6.07 dBm Oce Bw 4.495504496 MHz
T2 1 17472378 GHz 7.65 darm T2 1 17473577 GHz 6.12 dam
L U J wa L JU J L]
Date’ 31 MAR 2025 20:55:58 Date: 31 MAR.2025 2056 37

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : B32UX6004GA

Page Number : A68 of A88



SPORTON LAB.
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Report No. : FG522406A

LTE Band 66

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

3 pectrum 2
Ref Level 30.00 cbm  Offset 14,50 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 14.50 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1 14.51 dBm) ™M1[1] 60 dBm
- - 1.7469380 GHZ| - 1.7442210 GHz
e ow 050040051 MHz T Occ B 050049051 MHz
d AN A v e - di T o, Prorm b n
10 10 v
od [ 0 d
!
10 df -10 o
/ {
20 d /' 20 d f
/ " . - - s
|30 2B A A AR dgm y
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 1,745 GHz 1001 pts Span 20.0 MHz CF 1.745 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1.746938 GHz 14,51 dam ML 1.744221 GHz 13.68 dam
T 1 17404645 GHz 9.26 dBm Oce Bw 9.050943051 MHz TL L 1.7404945 GHz 7.86 dBm Oce Bw 9.050949051 MHz
T2 1 17495155 GHz 9.00 dam T2 1 1.7495355 GHz 5.92 dam
L U J L JU J L]
Date’ 31 MAR 2025 21:12.04 Date: 31 MAR.2025 211244
ectrum =
Ref Level 30.00 cbm  Offset 14,50 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 14.50 db e RBW 300 kHz
o Att 30de SWT  25.3ps @ VBW 1MHz  Mode auto FFT o Att 30dE SWT  25.3ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
13.08 dBm) ™M1[1 12.06 dBm)
- 1.7444910 GHZ| - 1.7481470 GHz
T 13.996605397 MHz e Bre 13.996603397 MHz
% Lo
10d A e A & 104d R A — e B
A AT R =
od ! 0 df {
10 d - -10 di
|
/ ! |
204 J 20d :
J
/ L
-30 e =
oy, .y y o AT T TR AN ]
-40 di
50 df 50 d
60 d -60 di
CF 1,745 GHz 1001 pts Span 40,0 MHz CF 1.745 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1744491 GHz 13.08 dam ML 1.748147 GHz 12.06 dam
T 1 17382567 GHz 7.52 dBm Oce Bw 13.396603397 MHz TL L 17393167 GHz 6.16 dBm Oce Bw 13.396603397 MHz
T2 1 17516533 GHz 7.40 darm T2 1 17517133 GHz 6.51 dam
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Middle Channel /

20MHz / QPSK

Middle Channel / 20MHz / 16QAM

Spectrum Spectrum
Ref Level 30.00 cbm  Offset 14,50 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 14.50 db e RBW 300 kHz
o Att 30de SWT  37.8ps @ VBW 1MHz Mode auto FFT o Att 30dh SWT  37.8ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
11.84 dBm) ™M1[1 10.89 dBm)
- 1.7435610 GHZ| - 1.7481170 GHz
W1 17.822177822 MHz " 17.862137862 MHz
» 1 X p 1
0 4 ot 1 NS e
a T o
10 T 10 di |
/ /
20 d 20 di 3
I
J /
=30 ' -30 = T
Parip il IPRPEN SR, e A o ey TS R SN | ALY VR N
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 1,745 GHz 1001 pts Span 40.0 MHz CF 1.745 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1.743561 GHz 11.84 dam ML 1.748117 GHz 10.89 dam
T 1 1,7360889 GHz 7.36 dbm Oce Bw 17.822177822 MHz TL L 1.7360889 GHz 6.22 dBm Oce Bw 17.862137862 MHz
T2 1 17539111 GHz 6.33 dam T2 1 1753951 GHz 7.23 dam
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